

Test Report

Report No.: RKEYS250811342

Date: Sep. 04, 2025

Page 1 of 4

Applicant: Mid Ocean Brands B.V.
Address: Unit 711-716, 7/F., Tower A, 83 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong
Manufacturer: 117486
Address: /

The following sample(s) was /were submitted and identified on behalf of the clients as:

Sample Name: Reminder bottle
Sample Model: MO6856,MO6857,MO6858
Sample Received Date: Aug. 11, 2025
Testing Period: Aug. 11, 2025 to Aug. 15, 2025

Test Requested

As requested by the applicant, refer to attached page(s) for details.

Approved by:



Tony Qian/ Technical Manager



Scan to view
the original file

Guangdong KEYS Testing Technology Co., Ltd.

Address: Building 1, No.18, Shihuan Road, Dongcheng Subdistrict, Dongguan, Guangdong, China
Tel: +86-0769-22221088 <http://www.keys-lab.com> E-mail: info@keys-lab.com

This report is only responsible for the test results of the samples submitted for inspection, and is not responsible for the source of the samples submitted for inspection.
This report shall not be altered, increased or deleted. Without written approval of KEYS, this test report shall not be copied except in full and published as advertisement.

Test Report

Report No.: RKEYS250811342

Date: Sep. 04, 2025

Page 2 of 4

Summary of Test Results:

Test Standard:		Conclusion
1	BS EN 12875-1 : 2005 mechanical dishwashing resistance of utensils - part 1 : Reference test method for domestic articles --Mechanical Dishwashing Resistance of Utensils	Pass

Test Report

Report No.: RKEYS250811342

Date: Sep. 04, 2025

Page 3 of 4

Results:

Mechanical Dishwashing Resistance of Utensils

Test standard: BS EN 12875-1: 2005 mechanical dishwashing resistance of utensils - part 1: Reference test method for domestic articles.

Number of sample tested: Three (3) pieces per style plus one (1) piece as control sample. Total three (3) styles.

Initial inspection: No damage.

Detergent: IEC 60436 Reference Detergent, Type A.

Dosage: 25 g per cycle.

Temperature: 65 °C Standard program.

Number of cycle: Ten (10) cycles.

Material type: Metal, Plastic, Glass

Number of specimens: 9PCS

Requirement: The samples must meet the requirements of BSI PAS 54: 2003 Clause 5.4 (The rating < Class 1)

Result: No visible crazing, crack, chipping, color fading was found on the tested sample after wash.

Classification: 0

Result:

Test sample	Classification	Rating
Silver metal reminder bottle	0	Pass
Transparent plastic reminder bottle	0	Pass
Transparent glass reminder bottle	0	Pass

Table 1 – Classification

Classification	Rating
0	No visible change
1	First discernible change
2	Clearly visible change

Test Report

Report No.: RKEYS250811342

Date: Sep. 04, 2025

Page 4 of 4

Sample Description:

No.	Description
1	Silver metal reminder bottle (without lid)
2	Transparent plastic reminder bottle (without lid)
3	Transparent glass reminder bottle (without lid)

Sample photo:



*** END of Report ***